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MTRRERE R R EKk, 2d R0 B FEE 2 midc™ (The following samples was/were submitted and
identified by/on behalf of the client as) :

gfif&'ﬁg (Sample Submitted By) T R EABREF L2 (CHI LIN TECHNOLOGY CO., LTD.)
z #-(Sample Description) : ACRYLONITRILE- BUTADIENEfSTYRENE (ABS) COPOLYMER

Jf% L "'] #.(Style/Item No. ) : GA-1535 ~ GA-1565 ~ GA-1585

Joit p ¥ (Sample Receiving Date) :2020/02/15

R:E P 7 (Testing Period) ¢ 2020/02/15 to 2020/02/21

B3 F F(Test Requested)

(1) &4p%E =45 2> %4 RollS 2011/65/EU Annex I1% H 3745 4 (EU) 2015/863R15# 4% ~ &5 ~ & ~ = H4& ~ 580 F ~ 4
ut ¥ A, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex II and
amending Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP,
DEHP, DIBP contents in the submitted sample(s).)

(2) Hw@plEsmEp#L T - F . (Please refer to next pages for the other item(s).)

BE 25 (Test Results) : #27T-F (Please refer to next pages).
X # (Conclusion) :

(D) R E =k ieaik s 24 - fr’p Ao~ A as s FiLEF ~ 5 %m ¥ @, DBP, BBP, DEHP, DIBP:ipli# % = & RolS
2011/65/EU Annex [T H #3374 4 (EU) 2015/8632z *2 & & &, (Based on the performed tests on submitted
sample(s), the test results of Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP comply
with the limits as set by RoHS Directive (EU) 2015/863 amending Annex II to Directive 2011/65/EU.)

W EE A SR ML
Ray Chang, Ph.0/Manager -Ti
Signed for and on behalf of
SGS Taiwan Limited

{59 B % -7 E/Chemical Laborato
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P38 % % (Test Results)

BleE 20 = (PART NAME) NO.1 : 2 ¢ % w4 (BLACK PLASTIC PELLETS)
25 e N
I3 E ¥ B3 2 i .
(Test Items) (Unit) (Method) MDL (R;gf}t) (ngfi)
4 / Cadmium (Cd) mg/kg | %% IEC 62321-5: 2013~ i fig & T 4 2 n. d. 100
85k 3% kR, / With reference to
[EC 62321-5: 2013 and performed by
[CP-OES.
& / Lead (Pb) mg/kg | %% IEC 62321-5: 2013~ i fig & T 4 2 n. d. 1000
85k 3% kR, / With reference to
[EC 62321-5: 2013 and performed by
[CP-0ES.
& / Mercury (Hg) mg/kg | %% IEC 62321-4:2013+AMD1:2017 » ™ & & 2 n. d. 1000
e TR RRR. / Vith
reference to IEC 62321~
4:2013+AMD1:2017 and performed by ICP-
OES.
» % 4% / Hexavalent Chromium mg/kg | %% IEC 62321-7-2:2017 » 2 UV-VIS# il 8 n. d. 1000
Cr(VD) / With reference to IEC 62321-7-2:2017
and performed by UV-VIS.
% 58 ¥ %4 / Sum of PBBs mg/kg - n. d. 1000
- ;%3 % / Monobromobiphenyl mg/kg 5 n. d. -
= %8 % / Dibromobiphenyl mg/kg 5 n. d. -
= 4.8 % / Tribromobiphenyl mg/kg 5 n. d. -
7 ;5.8% % / Tetrabromobiphenyl mg/kg | %% IEC 62321-6:2015 > 12 § Ap A 47/ F7 % 5 n. d. -
7 4.8 % / Pentabromobiphenyl mg/kg |&#& Rl / With reference to IEC 62321- 5 n. d. -
= 5.7 % / Hexabromobiphenyl mg/kg |6:2015 and performed by GC/MS. 5 n. d. -
-~ ;5.3 % / Heptabromobiphenyl mg/kg 5 n. d. -
~ 8.8 % / Octabromobiphenyl mg/kg 5 n. d. -
1 7%.7% % / Nonabromobiphenyl mg/kg 5 n. d. -
8.3 % / Decabromobiphenyl mg/kg 5 n. d. -
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B3 P ¥ 3 ok oL e | A%
(Test Items) (Unit) (Method) ( nglt) (ngfi)

% 4.9 ¥ %4 / Sum of PBDEs mg/kg - n.d. 1000
- 5.7 ¥ @ / Monobromodiphenyl ether mg/kg ) n. d. -
= 4.5 ¥ B / Dibromodiphenyl ether mg/kg 5 n. d. -
= 4m ¥ @/ Tribromodiphenyl ether mg/kg 5 n. d. -
w 4.9 ¥ f / Tetrabromodiphenyl ether | mg/kg |[%% IEC 62321-6:2015 > r2 4 4p & 47/ 3% 5 n. d. -
I %% ¥ pL / Pentabromodiphenyl ether | mg/kg |&# . / With reference to IEC 62321~ 5 n. d. -
= 495 ¥ i / Hexabromodiphenyl ether mg/kg |6:2015 and performed by GC/MS. 5 n. d. -
= %7 ¥ / Heptabromodiphenyl ether | mg/kg 5 n. d. -
N g ¥ At / Octabromodiphenyl ether mg/kg 5 n. d. -
1 %8 ¥ ¢/ Nonabromodiphenyl ether mg/kg ) n. d. -
;8.9 % @ / Decabromodiphenyl ether mg/kg 5 n. d. -
#F- v piz 27 Ay / DIBP (Di- mg/kg 50 n. d. 1000
isobutyl phthalate) (CAS No.: 84-
69-5)
AF - " ez 7 A / DBP (Dibutyl mg/kg 50 n. d. 1000
phthalate) (CAS No.: 84-74-2)
HFZ- PR ¥ 7 fig / BBP (Butyl mg/kg 50 n. d. 1000
Benzyl phthalate) (CAS No.: 85-68-
T)
¥z 9 (2-v 4 A)fs / DEHP| mg/kg |%% IEC 62321-8:2017 > v f 40 & 47/ F ¥ 50 n. d. 1000
(Di- (2-ethylhexyl) phthalate) ikt pl. / With reference to IEC 62321-
(CAS No. : 117-81-7) 8:2017. Analysis was performed by
AR¥ - 9 % fA; / DNOP (Di-—n- mg/kg  |GC/MS. 50 n. d. -
octyl phthalate) (CAS No.: 117-84-
0)
F- " pe- 23h, / DINP (Di- mg/kg 50 n. d. -
isononyl phthalate) (CAS No. :
28553-12-0, 68515-48-0)
F- v pi- 2 %A, / DIDP (Di- mg/kg 50 n. d. -
isodecyl phthalate) (CAS No. :
26761-40-0, 68515-49-1)
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85k 3% kR, / With reference to US
EPA 3052: 1996. Analysis was performed
by ICP-OES.

. . o 2 s % PP
R P ¥ i e i WL |Result)| e
(Test Items) (Unit) (Method) NO. 1 (Linit)
#% (/%) / Halogen-Bromine (Br) mg/kg %% BS EN 14582:2016 > r &+ & 47 K& 50 n. d. -
(CAS No. : 10097-32-2) #l. / With reference to BS EN
14582:2016. Analysis was performed by
IC.
#% (&) / Halogen-Chlorine (Cl) mg/kg %% BS EN 14582:2016 > m &+ & 47 K& 50 97.0 -
(CAS No. : 22537-15-1) #l. / With reference to BS EN
14582:2016. Analysis was performed by
IC.
Tk C %2 AT A RARFEN A enB | mg/kg | 4% [EC 62321: 2008 0 4 f 4p AT/ FHE R 5 n. d. -
ﬁi#ﬂ / Hexabromocyclododecane ##l. / With reference to IEC 62321:
(HBCDD) and all major 2008. Analysis was performed by GC/MS.
diastereoisomers identified (a-
HBCDD, A3 - HBCDD, 7 - HBCDD) (CAS
No. : 25637-99-4 and 3194-55-6
(134237-51-7, 134237-50-6, 134237-
52-8))
ety v 7 / Alkanes, C10-13, mg/kg [%3% US EPA 3550C: 2007 » r+ 5 #p & 47 &/ 100 n. d. -
chloro (Short Chain Chlorinated AP B Pl / With reference
Paraffins) (CAS No. :85535-84-8)) to US EPA 3550C: 2007. Analysis was
performed by GC/ECD.
¢4z v 2 / Medium-Chained % %+ US EPA 3550C: 2007 » 12 5 4p K 47 &/ 0. 01 n. d. -
Chlorinated Paraffins (C14-C17) AP B Pl / With reference
(MCCP) (CAS No. : 85535-85-9) to US EPA 3550C: 2007. Analysis was
performed by GC/ECD.
F& ey / PVC Kk Wik kA7 R dad E R, / Analysis - Negative -
was performed by FTIR and FLAME Test
&% / Red phosphorus %% OB R F AR R AT/ kR R/ - Negative -
Analysis was performed by Pyrolyzer-
GC/MS.
# / Phosphorus (P) mg/kg | %4 US EPA 3052: 1996 - i fuig & T % 2 103 -
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R B ¥ R N P e
(Test Items) (Unit) (Method) NO. 1 (Limit)
z . ff--A / Tetrabromobisphenol A| mg/kg |% % RSTS-E&E-121 > ik An & 47/ 5 3 &k & 10 n. d. -
(TBBP-A) (CAS No. : 79-94-T) #. / With reference to RSTS-E&E-121.
Analysis was performed by LC/MS.
%% ¥4 / Polynuclear
Aromatic Hydrocarbons (PAHs)
7& / Acenaphthene (CAS No. : 83-32-9) mg/kg 0.2 n. d. -
7% / Acenaphthylene (CAS No.: 208- mg/kg 0.2 n. d. -
96-8)
@ / Anthracene (CAS No.: 120-12-7) mg/kg 0.2 n. d. -
¥ 58 / Benzo[alanthracene (CAS No.: | mg/kg 0.2 n. d. -
56-55-3)
¥5+a)* / Benzo[a]lpyrene (CAS No. : mg/kg 0.2 n. d. N
50-32-8)
¥ (b) ¥ 5% / Benzo[b]fluoranthene mg/kg 0.2 n. d. -
(CAS No. : 205-99-2)
¥ 51 / Benzolg, h, i]perylene (CAS mg/kg 0.2 n. d. -
No. : 191-24-2)
¥ (k) ¥ 5% / Benzolk]fluoranthene mg/kg 0.2 n. d. -
éﬁ;‘fsﬁieé?\é gi ?>21870179) ———{ B 5 AIPS GS 2014:00 PAK» 01 dp & 45/ fF — -
— # &k, / With reference to AfPS GS : —
= ¥ =& / Dibenzola, h]anthracene mg/kg 9014:01 PAK method. Analvs: 0.2 n. d. -
(CAS No. : 53-70-3) ' ' ysis was
%7 / Fluoranthenc (CAS No.: 206- | mg/kg |Pcriormed by GC/MS. 0.2 n.d -
44-0)
5/ Fluorene (CAS No.: 86-73-7) mg/kg 0.2 n. d. -
& fr % / Indenoll, 2, 3-c,d] pyrene mg/kg n. d. -
(CAS No. : 193-39-5)
% / Naphthalene (CAS No.: 91-20-3) mg/kg 0.2 n. d. -
3£ / Phenanthrene (CAS No.: 85-01-8) mg/kg 0.2 n. d. -
i / Pyrene (CAS No.: 129-00-0) mg/kg 0.2 n. d. -
¥ (j)¥ 55 / Benzo[ j]fluoranthene mg/kg 0.2 n.d. -
(CAS No. : 205-82-3)
¥ 5-(e)*™ / Benzo[e]pyrene (CAS No. : mg/kg 0.2 n. d. -
192-97-2)
$% ¥ 4518 %1 / Sum of 18 mg/kg _ nd _
PAHs

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at https://www.sgs.com/en/terms-and-conditions/terms-e-document. Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties
to atransaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

No. 61, Kai-Fa Road, Nanzih Export Processing Zone , Kaohsiung, Taiwan / #&61
t+886 (07)3012121 f+886 (07)3010867 www.sas.com.tw

Member of the SGS Group




SGS

PRI
Test Report

HFERPERGFRP/Fma R (KY) 227

CHI LIN TECHNOLOGY CO., LTD./LIN SHINE ENGINEERING PLASTICS (SUZHOU) CO., LTD.
T4148 5 m P A7 R 2 T RIB(c s PERF-HEFF)/ P RLKE R EFFH FESR
NO. 1, WANGJIA RD., XINSHI DIST., TAINAN CITY 74148, TAIWAN (R.0.C.)/

NO. 8 QIYE ROAD, SUZHOU INDUSTRIAL PARK, JIANGSU PROVINCE, CHINA

5.5 (No. ) : KA/2020/21018 p #p (Date) : 2020/02/21 . #i(Page): 6 of 19

# 3z (Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
MDL = Method Detection Limit (= % i B4&*2 &)
n.d. = Not Detected (& )
"-" = Not Regulated (& #f% i)
¥*¥= Qualitative analysis (No Unit) T M4 #7(& H =)
Negative = Undetectable F&{+(k #p]3]); Positive = Detectable HrE(e i F])

Y Ol = W DD
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CHI LIN TECHNOLOGY CO.,

74148 ¢ m B A77 % 2
NO. 1, WANGJIA RD.,

.75 (No. )

PRI (s 3 ﬁi%‘f Fl % -8 Fl%)/° RinFEs &Y
XINSHI DIST.,

TAINAN CITY

: KA/2020/21018

p # (Date)

SRR/ EmIALHE (RY) §U R
LTD. /LIN SHINE ENGINEERING PLASTICS (SUZHOU) CO.,
TEE

74148, TAIWAN (R.0.C.)/

NO. 8 QIYE ROAD, SUZHOU INDUSTRIAL PARK, JIANGSU PROVINCE, CHINA

wWAA % 2% ¢ (AfPS) GS PAHs & & /
AfPS (German commission for Product Safety): GS PAHs requirements

: 2020702721

LTD.

¥ 128 (Category 1) ¥ 2% (Category 2) ¥ 3% (Category 3)
LR P PP |7 B B I B T L L R | TR E A fé’é&ﬁﬂf@?w%(*ﬁﬁr BALR#E
S ARG (30455 B2 5F 2 A KR ), 113 3B LA 5 2 b
#3045). (Material (Materials not falling under category|(Materials not falling under category
indented to be put in |1 with foreseeable contact to skin 1 or 2 with foreseeable contact to
P the mouth or toys with|for longer than 30 seconds (long-term|skin for less than 30 seconds
(Parameter) intended skin contact |skin or frequent contact).) (short-term skin contact).)
(longer than 30 s).)
71%:2009/48/EC4 |7 MA &% 2% |71%72009/48/ECL [P R AE &% 22
=2 (Toy under |z # # &% (Other |3=E& (Toy under |z # # & & (Other
2009/48/EC) products under 2009/48/EC) products under
ProdSG) ProdSG)
Naphthalene <1 <2 < 10
Acenaphthylene
Acenaphthene
Fluorene
Phenanthrene <1 Sum < 5 Sum < 10 Sum < 20 Sum < 50 Sum
Anthracene
Fluoranthene
Pyrene
Benzo[a Janthracene < 0.2 < 0.2 < 0.5 < 0.5 <1
Chrysene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[b]fluoranthene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzol j Jfluoranthene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[k ]fluoranthene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[a Jpyrene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[ e Jpyrene < 0.2 < 0.2 < 0.5 < 0.5 <1
Indenol 1, 2, 3-c,d] pyrene < 0.2 < 0.2 < 0.5 < 0.5 <1
Dibenzo|a, h]anthracene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[g, h, i ]perylene < 0.2 < 0.2 < 0.5 < 0.5 <1
1858 PAHE B
(Sun of 18 PAH) <1 <h <10 < 20 < 50

H =(Unit) : mg/kg
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£ & 7428 / Analytical flow chart of Heavy Metal

fﬂ;};?.-g-r infeRl E R R R2RE (5 ;ﬁfg;gngfg-a * x% b))
These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
B 34 Rt Fli& %/ Technician : Jony Liu
W plEf § 4 15k 9%/ Supervisor: Ray Chang

| 1 - 4% # 5 / Cutting ~ Preparation |
v
| B4k =€ £ / Sample Measurement |
! | =+ 42 Cr(Vl)
4 Pbl4 Cd/% Hg v v
v | # £ ¥, / Non-metal | | £ / Metal |

* ) R R T AE R A

Acid digestion with microwave / hotplate

v

ABS | PC / PVC |

4 # 4 ¥ /Others

i g / Filtration

|
v v

v v
RFRBIE] & 150~160°C * i}
Dissolving by it / Digesting at
ultrasonication 150~160C

v v

460 i 425 it

P~k K | Separating
to get aqueous

v

-k 33~ [ Boiling
water extraction

v

ARk &
Cool, filter digestate

i 1« / Digesting at
7 i / Solution # % | Residue 60°C by phase through filter
ultrasonication +
v | |
v S TR T

| Add diphenyl-
carbazide for color
development

l sen % 4 4B ¢ | Add diphenyl- v

A o ok H H
1) & -ﬁﬁé/z /AIkaIlfu§|on 4 % pH/ pH adjustment
2) #@p&i3 13 [ HClto dissolve ¥

carbazide for color development
7 UV-VIS » £ Btk

v &% ik & 540 nm h

o UV-VIS » & Bl &% 0% 540 nm 0 %z & / Measure
% |z & / Measure the absorbance at the absorbance at
540 nm by UV-VIS 540 nm by UV-VIS

v
B8 & % H k¥ & /ICP-OES
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%43 ¥/ 5 45 ¥ A 455742 |/ PBB/PBDE analytical FLOW CHART

B P4 B me4 [ Technician : Dorothy Chen
B 3 f 4 %% [ Supervisor: Ray Chang

Sample/ # %

A 4
Sample pretreatment / # & &2

v

Sample extraction 1k 5 % B~/
Soxhlet method % ;% %8~ ;2

!

Concentrate/Dilute Extracted solution
FB kIR

!

Filter 3528k

!

Analysis by GC/MS
YU AR AT R &R A AT
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Bl A B @ a4 [ Technician : Dorothy Chen

v ¥ A4 475428 / Analytical flow chart of phthalate content
[ |
B pl@f § 4 6% /Supervisor: Ray Chang

[ 73+ % [Test method: IEC 62321-8]

w2/ At/
Sample pretreatment/separation

!

#oEr THE v & vked 3 2355 [
Sample dissolved/extracted by THF

'

SR i
Dilute Extracted solution

FAR TR/
Analysis was performed by GC/MS

!

5 /Data
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#)% 4 #7i~ 428 / Analytical flow chart of halogen content

B AR R4 E [ Technician : Jean Hung
B Rl f 4 1 3kiH% [ Supervisor: Ray Chang

eqdp B2 SR L bl [
Sample picture and report number

# 5w e et/
Sample pretreatment/separation

\4

FE R R R R
Weighting and putting sample in cell

!

F § PESE T
Oxygen Bomb Combustion / Absorption

v

I AR
Dilution to fixed volume

!

WF RATRA AT/
Analysis was performed by IC
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283+ - % £ 4575428 / HBCDD analytical flow chart

B P4 R a4 [ Technician : Dorothy Chen
B Pl f § 4 15 iH% [ Supervisor: Ray Chang

# &% &JL [ Sample pretreatment

|

# & % B~ Sample extraction /
4 % 4 % 2~ Ultrasonic method

!
% ;‘%ﬁ{ﬁ/ﬁﬁ? /
Concentrate/Dilute Extracted solution

!
¥ iR [ Filter
!

SLF AR AT R A
Analysis was performed by GC/MS

'
5 [ Data
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& T B 4477428 / Analytical flow chart - Chlorinated Paraffins

B P4 R w4 [ Technician : Dorothy Chen
B 3§ 4 1 %ki5% [ Supervisor: Ray Chang

[ %% = i (Reference method): US EPA 3550C])

Sample pretreatment

!

3 i M
Sample extraction by organic solvent

|

B kIR
Concentrate/Dilute the extracted solution

!

YEARA AT RIT R F R R
Analysis was performed by GC/ECD

}

5 / Data
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LR o SRS TR X
Analysis flow chart for determination of PVC in material

B R AR A4 [Technician: Jin Tu
B RIEf F 4 k2 [ Supervisor: Roger Lin

# & &J2 [ Sample pre-treatment

v

‘e d 2 ¥ip [ Flame test

\4
izt kg4 45 | Sample analyzed by FTIR

!

FEuC-Clit i i /
Check wave-number of C-Cl bonding

Y

g [ Data
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Sk 4 49742 | Analytical flow chart of Red phosphorus

B 4 R 2% % [ Technician: Yaling Tu
B Pl f f 4 ¢ %kc® [ Supervisor: Troy Chang

Sample pretreatment

'

ik E o B R RS
Take sample and put it into sample cup

!

PRBIEF A0 KT R A T
Analysis was performed by py-GC/MS

'

#45 | DATA
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7 % 12 |ICP-OES 4 47 eiij it iX 420
(Flow Chart of digestion for the elements analysis performed by ICPOES)

FRPp 0T iR ARRIZ 05 2 0 kR = 2733 o | These samples were dissolved totally by pre
conditioning method according to below flow chart.

B R4 R %% 2/ Technician: Jony Liu

B plEEf§ 4 3% [ Supervisor: Ray Chang

P4 - @& % & / Cutting ~ Preparation
v
RlFHE &£ £ / Sample Measurement
g F AR & F A U AR e 1 (40T 4 4751 ) / Acid digestion by suitable acid
depended on different sample material (as below table)

v

#§ g / Filtration

v
Y # % | Residue
7 % [ Solution ¢
1) &% 2 | Alkali Fusion
v 2) @@k / HClto
B ER fﬁ&’;} bk % [ ICP-OES
4 4 45,"% 47 | Steel, copper, aluminum, solder 3ok AR, A, E A RSBk
Aqua regia, HNGQ;, HCI, HF, HO;
#7 / Glass AL, & & e/ HNOs/HF
& 4,4 14 % / Gold, platinum, palladium, ceramic 2 -k / Aqua regia
£/ Silver # e [ HNO3
%% / Plastic Fipg, EE K AR, B R [ HaSOy, HoO2, HNO;, HCI
## [ Others fer iz E % 203 f% [ Any acid to total
digestion
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= S EE-AL 175420 | TBBP-A analytical flow chart

B pIEA R F 3B/ Technician: Ginny Huang
B Pl f § 4 ¢ %%/ Supervisor: Ray Chang

o
Sample pretreatment

\4

AL R FPEFE ]
Sample extraction by Ultrasonic extraction

\4

R ﬁ%ﬁ/i;ﬁéfﬁ /
Concentrate/Dilute Extracted solution

:

VR AT ERA T E R
Analysis was performed by LC/MS

45 /Data
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SHEF LSRR |
PAHs (Poly Aromatic Hydrocarbons) analytical flow chart

B Pz A R a4 [ Technician: Dorothy Chen
B Pl f 4 %6 % [ Supervisor: Ray Chang

# &% &J2L [ Sample pre-treatment

\ 4
e OEATSER (S R )/
Sample extracted (ultrasonic extraction) by
Toluene solvent

A 4

MF AR TR/
Analysis was performed by GC/MS

!

5 / Data
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¥ BEP ey BEET O PMATERERALEE/I, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g4 2k (End of Report) **
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